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M1 1 1.909808 GHz 28,47 dém M1 1 1.909812 GHz 23,07 dém
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T2 1 1.90992188 GHz 14.65 d8m T2 1 1,90992088 GHz 8.47 dBm

)i ] Wi wa

Date: 30.JUN.2016 024806

i ] [

Date: 30, JUN.2016 030331

SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : A14 of A27
TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958

Report Issued Date : Jul. 15,2016
Report Version : Rev. 01
FCC ID : SRQ-Z320 Report Template No.: BU5-FG22/24/27 Version 1.1



SPORTON LAB.

FCC RF Test Report

Report No. : FG622402A
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M1 1 835,531 MHz 20,25 dém M1 1 1.879131 GHz 20,33 dBm
T1 1 834.32208 MHz 10.86 dem Occ Bw 4.145854146 MHz T1 1 1.8779121 GHz 10.73 dam Oce Bw 4.165834166 MHz
T2 1 838.46793 MHz 11.18 dBm T2 1 1.8820779 GHz 10.48 dBm
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M1 1 847.179 MHz 20.12 dém M1 1 1.008179 GHz 19.45 dém
T1 1 844.53207 MHz 11.10 dem Occ Bw 4.125874126 MHz T1 1 1.9085121 GHz 10.38 dBm Oce Bw 4,165834166 MHz
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WCDMA Band IV (RMC 12.2Kbps)
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Conducted Band Edge
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Lowest Band Edge

Highest Band Edge

Spectrum Ug‘ Spectrum =
Ref Level 30.00 dBm Offset 15,00 d@ Mode Auto Sweep Ref Level 30.00 dBm Offset 15.00 d& Mode Auto Sweep
SGL Count 50/50 SGL Count 50/50
@1 Max (@1 Max
Limit ¢heck PABS _SPURIRIE CHBEKABS PABS
> 8 s ’ »ARS Lite |$PURIOUS_LINE_ABS PABS
20 ghine —PURIOUS_LINE_ABS PA " 20 ﬂ :
10d l \ wf \ T
|
od f \ 0 dem \
-10 dB : k -1p dem—
| SPURIOUS_LINE_ABS_
208 ﬁ'i " i\
-30 des 30 de:
r~
404 el -40d
50 dB -50 d "
60 dB -60 dBm—
Start 1.845 GHz 2503 pts Stop 1.8505 GHz Start 1.9095 GHz 2503 pts Stop 1.915 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PpoweraAbs | ALimit
1.845 GHz 1.849 GHz 1.000 MHz 1.84900 GHz -37.46 dBm -24.46 dB 1.909 GHz 1.910 GHz 10,000 kHz 1.90987 GHz 23.16 dBm -11.84 dB
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WCDMA Band V (RMC 12.2Kbps)
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Lowest Band Edge

Highest Band Edge

Spectrum

®)

Spectrum

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
FCC ID : SRQ-Z320

o
v
Ref Level 30.00 dBm Offset 15.00 d& Mode Auto Sweep Ref Level 30.00 dBm Offset 15.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck _SPURIRHE CHBEKABS PABS
20 ghine —PURIOUS_LINE_ABS 20 ghine —FPURIOUS_LINE_ABS PABS
10 di 0d
od - 0 del
/ \
/ \
s 1 . \
|_SPURIOUS_LINE_ABS_ / \
\- 40 [P
Pl o~ 0 de MMN
AV ]
-40 d
-50 di
-60 dB: -60 d
Start 1.705 GHz 2503 pts Stop 1.715 GHz Start 1.75 GHz 2503 pts Stop 1.76 GHz
[Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PpoweraAbs | ALimit
1.705 GHz 1.709 GHz 1.000 MHz 1.70847 GHz -18.22 dBm -5.22 dB 1.750 GHz 1.755 GHz 100,000 kHz 1.75176 GHz 8.33 dBm -26.67 dB
1.709 GHz 1.710 GHz 50,000 kHz 1,71000 GHz -22.55 dBm -9.55 dB 1.755 GHz 1.756 GHz 50,000 kHz 1,75500 GHz -25.01 dBm -12.01 dB
1.710 GHz 1.715 GHz 100.000 kHz 1.71362 GHz 8.08 dém -26.92 dB 1.756 GHz 1.760 GHz 1.000 MHz 1,75610 GHz 78 dém -8.78 dB
- e —
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Conducted Spurious Emissi

on

GSM850 (GSM)

GSM850 (EDGE class 8)

Lowest Channel

Lowest Channel

*

Spectrum

Ref Level 24.50 dm  Offset 14.50 di Mode Auto Sweep

SGL Count 10/10

(@1 Max

20 dbifnit Gheck PAES
Line _§PURIOUS_| INE_ABS, PABS

10

0

-10 d

| SPURIOUS

20 d

Spectrum

Ref Level 24.50 dBm
SGL Count 10/10

Offset 14.50 db

Mode Auto Sweep

(@1 Max

20 gbinit §heck 3
Line _§PURIOUS_| INE_ABS, PABS

10

0

-10 d

| SPURIOUS_L

20 d

J

Date: 29.JUN.2016 23:22:13

0
-60 dl -60 dl
70 70
Start 30.0 MHz 28005 pts Stop 9.0 GHz Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency |___Powerabs | atimit | Rangelow | Rangeup | RBW. | Frequency |___Powerabs | atimit |
30.000 MHz 820.000 MHz 1.000 MHz 570.68216 MHz -37,48 dém -24,48 dB 30.000 MHz 820.000 MHz 1.000 MHz 239.83758 MHz -36.86 dBm -23.86 d&
855.000 MHz 1.000 GHz 1,000 MHz 904.74638 MHz -36.82 dém 855.000 MHz 1.000 GHz 1,000 MHz 934.96377 MHz -37.25 dém -24,25 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.66617 GHz -35.90 dam 1.000 GHz 3.000 GHz 1.000 MHz 2.73616 GHz -36,83 dém 3.83 d8
3.000 GHz 7,000 GHz 1,000 MHz 6.30284 GHz -33,41 dam 3.000 GHz 7,000 GHz 1,000 MHz 6.93376 GHz -33,44 dam -20.44 d8
7.000 GHz 9.000 GHz 1,000 MHz 7.80102 GHz -35.17 dBm -22.17 d8 7.000 GHz 9.000 GHz 1,000 MHz 7.81452 GHz -35.06 d8m -22.06 d8
w w
[}

J

Date: 29.JUN.2016 23.43:53

Middle Channel

Middle Channel

#*

Spectrum

Ref Level 24.50 dBm  Offset 14.50 di Mode Auto Sweep

SGL Count 10/10

(@1 Max

Spectrum

Ref Level 24.50 dBm
SGL Count 10/10

Offset 14.50 db

Mode Auto Sweep

(@1 Max

J

Date: 29.JUN.2016 23:23:32

20 abifit $heck 20 abifit $heck 5
Line _§PURIOUS_| INE_ABS PABS Line _§PURIOUS_| INE_ABS PABS
10 10
il il
-10 d -10 d
SPURIOUS SPURIOUS_LINE
20 d 220 d
-30 -30
S0 S0
60 d -60 d
70 70
Start 30.0 MHz 28005 pts Stop 9.0 GHz Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit |
30.000 MHz 820.000 MHz 1.000 MHz 750.71214 MHz -37.22 dém 24,22 d8 30.000 MHz 820.000 MHz 1.000 MHz 225.62469 MHz -37.29 dém 24,29 d&
855.000 MHz 1.000 GHz 1,000 MHz 861.41304 MHz -36.71 dém -23.71.d8 855.000 MHz 1.000 GHz 1,000 MHz 996.19565 MHz -36.58 dém

1.000 GHz 3.000 GHz 1.000 MHz 2.63002 GHz -36.36 dam -23.36 d8 1.000 GHz 3.000 GHz 1.000 MHz 2.66342 GHz -36,52 dém

3.000 GHz 7.000 GHz 1,000 MHz 6.21435 GHz -33,63 dam -20.63 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.27084 GHz -31,91 dam

7,000 GHz 9.000 GHz 1,000 MHz 7.16035 GHz -35.04 d8m -22.04 d8 7,000 GHz 9.000 GHz 1,000 MHz 8.82265 GHz -34.95 d8m

T T
I o J T o8

Date: 29.JUN.2016 23.45:16

Highest Channel

Highest Channel

#*

Spectrum

Ref Level 24.50 dém  Offset 14.50 di Mode Auto Sweep

SGL Count 10/10

20 gbinit §heck

Line _§PURIOUS_| INE_ABS, PABS

10

Spectrum

Ref Level 24.50 dBm
SGL Count 10/10

Offset 14.50 db

Mode Auto Sweep

20 gbinit §heck

Line _§PURIOUS_| INE_ABS, PABS

10

0

10 d

20 d

J

Date: 29.JUN.2016 23:24:53

I e

60 dB 60 dB
70 70
Start 30.0 MHz 28005 pts Stop 9.0 GHz Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit |
30.000 MHz 820.000 MHz 1.000 MHz 670.96202 MHz -37.57 dém 24,57 d8 30.000 MHz 820.000 MHz 1.000 MHz 323.14093 MHz -37,45 dém -24,45 d8
855.000 MHz 1.000 GHz 1,000 MHz 988.15217 MHz -36.68 dém -23.68 d8 855.000 MHz 1.000 GHz 1,000 MHz 875.97626 MHz -37.29 dém 4.29 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.69754 GHz -33.91 dém -20.91 d8 1.000 GHz 3.000 GHz 1.000 MHz 2.58093 GHz -36.86 dém
3.000 GHz 7,000 GHz 1,000 MHz 6.96525 GHz -33,35 dam -20,35 d8 3.000 GHz 7,000 GHz 1,000 MHz 6.53231 GHz -33,96 dam
7,000 GHz 9.000 GHz 1,000 MHz 8.86589 GHz -34.80 d8m -21.80 d8 7,000 GHz 9.000 GHz 1,000 MHz 8.11324 GHz -34.88 d8m
w w

J
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GSM1900 (GSM)

GSM1900 (EDGE class 8)

Lowest Channel

Lowest Channel

Spectrum

Ref Level 25.00 dém  Offset 15.00 di Mode Auto Sweep

SGL Count 10/10

(@1 Max

20 dbifnit $heck PABS
Line _$PURIOUS_} INE_ABS PABS

10

0

Spectrum

Ref Level 25.00 dBm
SGL Count 10/10

Offset 15.00 db

Mode Auto Sweep

(@1 Max

20 dbifnit $heck PABS
Line _$PURIOUS_} INE_ABS PABS

10

0

Date: 30.JUN.2016 0252:32

Date: 30.JUN.2016 03:15:33

-60 di -60 di
70 70
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Ppowerabs | ALimit | Rangelow | Rangeup | RBW | Frequenc | __poweraAbs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 909.59270 MHz -36,49 d8m -23.49 d8 30.000 MHz 1.000 GHz 1,000 MHz 928.01349 MHz -36,00 d8m -23.00 d8
1.000 GHz 1.845 GHz 1.000 MHz 1.67376 GHz -37.41 dém 24,41 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.43348 GHz -36.98 d8m -23.98 d8
1.915 GHz 3.000 GHz 1,000 MHz 2.54646 GHz -35.68 dém -22,60 d8 1.915 GHz 3.000 GHz 1,000 MHz 2.67732 GHz -34,83 dém 1.83 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.86127 GHz -32,04 dam -19.04 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.57880 GHz -32,46 dam -19.46 d8
7.000 GHz 13.600 GHz 1,000 MHz 10.65402 GHz -34,96 dam -21,96 d8 7.000 GHz 13.600 GHz 1,000 MHz 13.02372 GHz -34,24 dam 21,24 d8
13.600 GHz 19.100 GHz 1,000 MHz 17.62316 GHz -31,60 d8m -18.60 d8 13.600 GHz 19.100 GHz 1,000 MHz 18.26072 GHz -31.69 d8m -18.69 d8
w w
J (] ) NI e '

Middle Channel

Middle Channel

Spectrum

Spectrum

&

J

Date: 30.JUN.2016 0253:54

Date: 30.JUN.2016 03:17.00

Ref Level 25.00 dBm  Offset 15.00 d& Mode Auto Sweep Ref Level 25.00 dBm  Offset 15.00 d& Mode Auto Sweep

SGL Count 10/10 SGL Count 10/10

@1 Max @1 Max

20 gt $heck PAES 20 gt $heck PABS

Line _$PURIOUS_| INE_ABS PAkS Line _$PURIOUS_| INE_ABS PAkS

10 10

0 0

=50 -50

-60 dl -60 dl

70 70

Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequenc | __powerabs | ALimit | Rangelow | Rangeup | RBW | Frequenc | __poweraAbs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 912.98601 MHZ -36,56 d8m -23.56 d8 30.000 MHz 1.000 GHz 1,000 MHz 920.74213 MHz -36.75 dém -23.75 d8
1.000 GHz 1.845 GHz 1.000 MHz 1.03526 GHz -38.02 dém -25.02 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.44742 GHz -37.19 dém -24.19 d8
1.915 GHz 3.000 GHz 1,000 MHz 2.72750 GHz -36.03 dém -23.03 d8 1.915 GHz 3.000 GHz 1,000 MHz 2.65522 GHz -35.32 dém -22.32 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.79928 GHz -31,47 dém -18.47 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.97875 GHz -32,02 dém -19.02 d8
7.000 GHz 13.600 GHz 1,000 MHz 13.49087 GHz -32,99 dam -19.99 d8 7.000 GHz 13.600 GHz 1,000 MHz 12.79274 GHz -34,34 dam 21,34 d8
13.600 GHz 19.100 GHz 1,000 MHz 18.24029 GHz -31.13 dém -18.13 d8 13.600 GHz 19.100 GHz 1,000 MHz 18.29450 GHz -30.20 d8m -17.20 d8
w w
I o J QNI e

Highest Channel

Highest Channel

Spectrum

Ref Level 25.00 dm  Offset 15.00 di Mode Auto Sweep

SGL Count 10/10

Spectrum

Ref Level 25.00 dBm
SGL Count 10/10

oOffset 15.00 db Mode Auto Sweep

J

Date: 30.JUN.2016 02:55:25

J

Date: 30.JUN.2016 03:18:51

@1 Max @1 Max
20 gt $heck PABS 20 gt $heck PAES
Line _$PURIOUS_| INE_ABS PAkS Line _$PURIOUS_| INE_ABS PAkS
10 10
0 0
-50
-60 di -60 di
70 70
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |___Ppowerabs | ALimit | Rangelow | Rangeup | RBW | Frequenc |___Ppowerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 980.36732 MHz -36.31 d8m -23314d8 30.000 MHz 1.000 GHz 1,000 MHz 515.96952 MHz -36,75 dem -23.75d8
1.000 GHz 1.845 GHz 1.000 MHz 1.02935 GHz -37.29 dém -24,29 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.71937 GHz -37.72 dém -24.72 d8
1.915 GHz 3.000 GHz 1,000 MHz 2.65847 GHz -35.46 dém -22.46 d8 1.915 GHz 3.000 GHz 1,000 MHz 2.63596 GHz -35.50 dem 2.50 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.38333 GHz -32,51 dém -19.51d8 3.000 GHz 7.000 GHz 1.000 MHz 6.81727 GHz -32,43 dém -19.43 d8
7.000 GHz 13.600 GHz 1,000 MHz 12.34208 GHz -34,57 dam -21,57 d8 7.000 GHz 13.600 GHz 1,000 MHz 11.17868 GHz -33,99 dam -20,99 d8
13.600 GHz 19.100 GHz 1,000 MHz 18.29608 GHz -31.30 dém -18.30 d8 13.600 GHz 19.100 GHz 1,000 MHz 17.92642 GHz -31.43 d8m -18.43 d8
)j )j (]
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FCC RF Test Report

Report No. : FG622402A

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

Spectrum

Ref Level 24.50 dm  Offset 14.50 dB

SGL Count 10/10

Mode Auto Sweep

*

Spectrum

Ref Level 25.00 dém
SGL Count 10/10

Offset 15.00 dé Mode Auto Sweep

@1 Max (@1 Max
20 gbinit $heck PABS 20 ghifnit $heck PABS
Line _§PURIOUS_| INE_ABS PABS Line _$PURIOUS_| INE_ABS PABS
10 10
0 0
-10 d
SPURI
[20d
-30
-50
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60 d
60d
70
-70
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Range Low | Rangeup | RBW | Frequency | Ppowerabs | ALimit |
Rangelow | Rangeup | RBW | Frequencs |__Powerabs |  atimit 30.000 MHz 1.000 GHz 1,000 MHz 651.70165 MHz -36.80 d8m -23.80 d8
30.000 MHz 820,000 MHz 1.000 MHz 619.60260 MHz -33,56 dém -20.56 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.84479 GHz -20.95 dém -7.95 dB
855.000 MHz 1.000 GHz 1,000 MHz 870.68841 MHz -35.97 dém -22.97 d8 1.915 GHz 3.000 GHz 1,000 MHz 2.68763 GHz -36.43 dém -23.43 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.60892 GHz -35,80 dem -22,80 da 3.000 GHz 7.000 GHz 1.000 MHz 6.22085 GHz -32.60 dém -19.60 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.96175 GHz -32,85 dam -19.85 d8 7.000 GHz 13.600 GHz 1,000 MHz 11.88719 GHz -34,50 dam -21.50 d8
7.000 GHz 9.000 GHz 1.000 MHz 8.77015 GHz -34,77 d8m -21.77 d8 13.600 GHz 19.100 GHz 1.000 MHz 18.23951 GHz -32.34 d8m -19.34 d8
w ~
J (] J
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Date: 30.JUN.2016 01:36:22
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Spectrum
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Spectrum

Ref Level 25.00 d8m  Offset 15.00 B Mode Auto Sweep
SGL Count 10/10
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Date: 30.JUN.2016 00.05.54

Date: 30.JUN.2016 01:37.49

Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Range Low | Rangeup | RBW | Frequency |___Ppowerabs | ALimit |
Rangelow | Rangeup | RBW | Frequencs |__Powerabs |  atimit 30.000 MHz 1.000 GHz 1,000 MHz 841.72664 MHz -36.54 d8m -23.54 d8
30.000 MHz 820.000 MHz 1.000 MHz 621.21689 MHz -36.90 dem -23.90 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.31777 GHz -38.27 dm -25.27 d8
855.000 MHz 1.000 GHz 1,000 MHz 974.45652 MHz -36.70 dém -23.70 d8 1.915 GHz 3.000 GHz 1,000 MHz 2.77252 GHz -34.64 dém -21,64 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.67967 GHz -36.84 dam -23.84 da 3,000 GHz 7.000 GHz 1.000 MHz 6.88276 GHz -32,07 dém -19.07 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.93076 GHz -33,66 dam -20.66 d8 7.000 GHz 13.600 GHz 1,000 MHz 12.03850 GHz -34.88 dam -21.88 d&
7.000 GHz 9.000 GHz 1,000 MHz 7.93476 GHz -34,58 dam -21.58 d8 13.600 GHz 19.100 GHz 1.000 MHz 18.24776 GHz -31.88 d8m -18.88 dB
)i J (] )i J TN o8

Highest Channel

Highest Channel

#*

Spectrum

Ref Level 24.50 dm  Offset 14.50 dB

SGL Count 10/10

Mode Auto Sweep

(@1 Max

Spectrum
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Ref Level 25.00 dém
SGL Count 10/10

Offset 15.00 d& Mode Auto Sweep

Date: 30.JUN.2016 00.07.58

Date: 30.JUN.2016 01:39:13

20 dbiit fheck 20 ghifnit $heck PABS
Line PURIOUS_ ) INE_ABS Line _$PURIOUS_| INE_ABS PABS
10 10
0 0
_LINE_/
30 30
50
-0
60 d
60 d8
70
70 E—
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |___Ppowerabs | ALimit |
Rangelow | Rangeup | RBW. | Frequency |__Powerabs | ALimit 30.000 MHz 1.000 GHz 1,000 MHz 958.55322 MHz -36.77 dém -23.77 d8
30.000 MHz 820.000 MHz 1.000 MHz 676.48526 MHz -37,43 dém -24,43 d& 1.000 GHz 1.845 GHz 1.000 MHz 1.70881 GHz -38.01 dém -25.01 d8
855.000 MHz 1.000 GHz 1.000 MHz 855.76087 MHz -33,58 dém -20.56 d8 1.915 GHz 3.000 GHz 1.000 MHz 1.91520 GHz -21.96 dém -8.96 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.85514 GHz -37,49 dam -24,49 da 3,000 GHz 7.000 GHz 1.000 MHz 6.94726 GHz -31.88 dém -18.88 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.67229 GHz -32,57 dam -19.57 d8 7.000 GHz 13.600 GHz 1,000 MHz 12.05830 GHz -33,91 dam -20.91 d8
7.000 GHz 9.000 GHz 1,000 MHz 8.04124 GHz -34.10 dém -21.10 d8 13.600 GHz 19.100 GHz 1.000 MHz 18.27761 GHz -32.13 dém -19.13 d8
] - ] QNI o8
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WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

*

Spectrum

SGL Count 10/10

Ref Level 30.00 dém  Offset 15.00 dB

Mode Auto Sweep

(@1 Max

Limit fheck
20 dbipe—HPURIOUS }INE ABS
10 df
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| SPuRIOUS. LiNE_ABS,
20

Date: 30.JUN.2016 02.36:31

S0
60 d

Start 30.0 MHz 48006 pts Stop 18.0 GHz

Spurious Emissions
Range Low | Rangeup | RBW | Frequency | __Ppowerabs | ALimit |

1.000 GHz 1,000 MHz 865.96452 MHZ -35.99 dam -22,99 d8

1.708 GHz 1.000 MHz 1.70482 GHz -24,52 dém -11.52 d8

3.000 GHz 1,000 MHz 1.99069 GHz -36.63 dem -23.63 d8

7.000 GHz 1.000 MHz 6.97075 GHz -32,00 dam -19.00 da

13.600 GHz 1,000 MHz 12.73240 GHz -34.64 dam 21,64 d8

13.600 GHz 18.000 GHz 1,000 MHz 17.88828 GHz -30.68 d8m -17.68 dB

J w

Middle Channel

Spectrum

Ref Level 30.00 dém
SGL Count 10/10

Offset 15.00 dB

Mode Auto Sweep

Limit fheck
20 dbife—HPURIOUS | INE AR
10 df
0

J

Date: 30.JUN.2016 02.37:54

50
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
RangeLlow | Rangeup | RBW | Frequenc | __poweraAbs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 791.79660 MHZ -37,45 dem -24,45 d8
1.000 G 1.708 GHz 1.000 MHz 1.56178 GHz -38.18 dém -25.18 d8
1.760 G 3.000 GHz 1,000 MHz 2.80511 GHz -35,29 dem -22,29 d8
3.000 G 7.000 GHz 1.000 MHz 6.31884 GHz -30.95 dam -17.95 da
7.000 G 13.600 GHz 1,000 MHz 10.61065 GHz -33.56 dam -20,56 d8
13.600 GHz 18.000 GHz 1,000 MHz 16.91281 GHz -31.66 d8m -18.66 d8

Highest Channel

Spectrum

Ref Level 30.00 dém
SGL Count 10/10

Offset 15.00 d&

Mode Auto Sweep

Limit ¢heck
20 dhiRe—HLURIOUS LINE AR
10 di
o
-10 dy
[ SPURIOUS. LiNE_A85
-20 dem—7

J

Date: 30.JUN.2016 02.39:17

S0
60
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequenc |___Ppowerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 371.51174 MHz -37.15 dem -24.15 dg
1.000 GHz 1.708 GHz 1.000 MHz 1.61181 GHz -37.82 dém -24,82 d8
1.760 G 3.000 GHz 1,000 MHz 1.76023 GHz -30.91 dém -17.91d8
3.000 GHz 7.000 GHz 1.000 MHz 4.74703 GHz -32,37 dem -19.37 d8
7.000 GHz 13.600 GHz 1,000 MHz 10.58849 GHz -34,72 dam 21,72 d8
13.600 GHz 18.000 GHz 1,000 MHz 16.93229 GHz -23.73 dém -16.73 d8
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=auanas. FCC RF Test Report Report No. : FG622402A
Frequency Stability
Test Conditions | Middle Channel G(SGMSBI\%’ (E&Sé"'gggs 8 2;‘:::“
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0215 0.0060
40 Normal Voltage 0.0012 0.0048
30 Normal Voltage 0.0287 0.0024
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0012 0.0012
0 Normal Voltage 0.0263 0.0048
-10 Normal Voltage 0.0215 0.0024 PASS
-20 Normal Voltage 0.0024 0.0036
-30 Normal Voltage 0.0203 0.0084
20 Maximum Voltage 0.0024 0.0048
20 Normal Voltage 0.0048 0.0012
20 Battery End Point 0.0060 0.0024
Note: Normal Voltage = 3.7V. ; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage =4.2 V
Test Conditions | Middle Channel G?g";:’;? (Egcsill\inl?::s 8 N';'t’Z';
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0005 0.0011
40 Normal Voltage 0.0027 0.0027
30 Normal Voltage 0.0021 0.0048
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0005 0.0011
0 Normal Voltage 0.0027 0.0011
-10 Normal Voltage 0.0016 0.0016 PASS
-20 Normal Voltage 0.0027 0.0043
-30 Normal Voltage 0.0043 0.0032
20 Maximum Voltage 0.0032 0.0005
20 Normal Voltage 0.0053 0.0021
20 Battery End Point 0.0043 0.0037
Note:

1. Normal Voltage = 3.7V.

; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage =4.2 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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SPORTON LAB. FCC
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Report No. : FG622402A

Test Conditions | Middle Channel X;ﬁ%"’:ﬁ_gﬁg‘;s‘; 2;‘:::“

Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0012
40 Normal Voltage 0.0072
30 Normal Voltage 0.0048
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0012
0 Normal Voltage 0.0012

-10 Normal Voltage 0.0048 PASS
-20 Normal Voltage 0.0060
-30 Normal Voltage 0.0072
20 Maximum Voltage 0.0024
20 Normal Voltage 0.0036
20 Battery End Point 0.0072

Note: Normal Voltage = 3.7V. ; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage =4.2 V

Test Conditions | Middle Channel gﬁ%“’:g_g;‘;g; N';'t’Z';

Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0005
40 Normal Voltage 0.0005
30 Normal Voltage 0.0101
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0011
0 Normal Voltage 0.0011

-10 Normal Voltage 0.0005 PASS
-20 Normal Voltage 0.0059
-30 Normal Voltage 0.0032
20 Maximum Voltage 0.0016
20 Normal Voltage 0.0005
20 Battery End Point 0.0016

Note:

1. Normal Voltage = 3.7V.

; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage =4.2 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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=auanas. FCC RF Test Report

Report No. : FG622402A

Test Conditions | Middle Channel ‘(I\I;(KIIDCM1A23?(1(:)IS\), N';':‘;';
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0144
40 Normal Voltage 0.0052
30 Normal Voltage 0.0029
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0006
0 Normal Voltage 0.0046
-10 Normal Voltage 0.0017 PASS
-20 Normal Voltage 0.0219
-30 Normal Voltage 0.0063
20 Maximum Voltage 0.0006
20 Normal Voltage 0.0017
20 Battery End Point 0.0035
Note:

1. Normal Voltage = 3.7V.

; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage =4.2 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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=auanas. FCC RF Test Report Report No. : FG622402A

Appendix B. Test Results of Radiated Test

ERP/EIRP
Horizontal Vertical
Channel Mode
ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 27.82 0.6053 16.29 0.0426
GSM850
Middle GSM 27.41 0.5508 15.80 0.0380
Highest 27.22 0.5272 16.05 0.0403
Lowest 22.66 0.1845 10.83 0.0121
GSM850
Middle 22.90 0.1950 11.03 0.0127
EDGE class 8
Highest 23.69 0.2339 12.15 0.0164
Lowest 19.16 0.0824 7.29 0.0054
WCDMA Band V
Middle 19.08 0.0809 713 0.0052
RMC 12.2Kbps
Highest 19.31 0.0853 7.57 0.0057
Limit ERP < 7W Result PASS
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=auanas. FCC RF Test Report Report No. : FG622402A
Horizontal Vertical
Channel Mode
EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 29.66 0.9247 29.26 0.8433
GSM1900
Middle GSM 30.48 1.1169 31.26 1.3366
Highest 30.13 1.0304 30.59 1.1455
Lowest 26.94 0.4943 26.73 0.4710
GSM1900
Middle 27.03 0.5047 27.44 0.5546
EDGE class 8
Highest 26.44 0.4406 26.97 0.4977
Lowest 24.99 0.3155 25.27 0.3365
WCDMA Band Il
Middle 26.23 0.4198 27.07 0.5093
RMC 12.2Kbps
Highest 25.32 0.3404 25.90 0.3890
Limit EIRP < 2W Result PASS
Horizontal Vertical
Channel Mode
EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 23.89 0.2449 22.29 0.1694
WCDMA Band IV
Middle 24.45 0.2786 22.75 0.1884
RMC 12.2Kbps
Highest 24.53 0.2838 22.78 0.1897
Limit EIRP < 1W Result PASS
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SPORTON LAB.

FCC RF Test Report

Report No. : FG622402A

Radiated Spurious Emission

GSM850 (GSM)
Channel Fr(e&l:-'ezn)c v (:‘E::‘ ) (:ig::) |?I‘II:I: ReSaF;?ng P?)I\Sél‘ Txlf:sble ™ »:\;;ti;nna Pol?:/z\;’)tio"
(dB) (dBm) (dBm) (dB) (dBi)
1672 -53.05 -13 -40.05 -55.91 -59.74 0.56 9.40 H
2510 -52.27 -13 -39.27 -58.01 -59.98 0.74 10.60 H
_ 3346 -57.67 -13 -44.67 -66.48 -67.27 0.85 12.60 H
Middle 1672 -49.75 -13 -36.75 -53.36 -56.44 0.56 9.40 v
2510 -59.98 -13 -46.98 -65.56 -67.69 0.74 10.60 \Y
3346 -58.70 -13 -45.70 -66.84 -68.30 0.85 12.60 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM850 (EDGE class 8)
chamnel |FroGueney|  ERP | UM || g | power | loss | Gain |Pomzater
(dB) (dBm) (dBm) (dB) (dBi)
1672 -49.37 -13 -36.37 -53.61 -56.06 0.56 9.40 H
2510 -54.78 -13 -41.78 -60.52 -62.49 0.74 10.60 H
_ 3346 -57.22 -13 -44 .22 -66.03 -66.82 0.85 12.60 H
Middle 1672 -60.77 -13 -47.77 -62.43 -67.46 0.56 9.40 V
2510 -56.46 -13 -43.46 -62.04 -64.17 0.74 10.60 Vv
3346 -58.75 -13 -45.75 -66.89 -68.35 0.85 12.60 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : B3 ofB6
TEL : 86-0512-5790-0158 Report Issued Date : Jul. 15,2016

FAX : 86-0512-5790-0958

FCC ID : SRQ-Z320

Report Version

: Rev. 01

Report Template No.: BU5-FG22/24/27 Version 1.1




«wonis. FCC RF Test Report Report No. : FG622402A
GSM1900 (GSM)
Channei [Freduency| EIRP | Lt || ping | power | | loss | Gain | Poizator
(dB) (dBm) (dBm) (dB) (dBi)
3760 -44.67 -13 -31.67 -58.22 -50.71 6.56 12.60 H
5640 -46.17 -13 -33.17 -62.11 -51.27 8 13.10 H
_ 7520 -48.21 -13 -35.21 -66.95 -49.94 9.57 11.30 H
Middle 3760 -39.73 -13 -26.73 -54.23 -45.77 6.56 12.6 \
5640 -44.05 -13 -31.05 -61.4 -49.15 8 13.1 \Y
7520 -48.54 -13 -35.54 -66.94 -50.27 9.57 11.3 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM1900 (EDGE class 8)
Channel Frfﬂnl:;n; v (EIBRnl:) (:i;::) SI‘I:?I: RtaSaZ?ng Pi-v(v;t;r TXI:sasble ks gr;tiinna POI&(l:Ii/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
3760 -49.34 -13 -36.34 -62.89 -55.38 6.56 12.60 H
5640 -52.26 -13 -39.26 -68.20 -57.36 8 13.10 H
_ 7520 -48.58 -13 -35.58 -67.32 -50.31 9.57 11.30 H
Middle 3760 -53.55 -13 -40.55 -66.9 -59.59 6.56 12.6 \Y
5640 -50.79 -13 -37.79 -68.14 -55.89 8 13.1 Vv
7520 -48.71 -13 -35.71 -67.11 -50.44 9.57 11.3 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG622402A

WCDMA Band V (RMC 12.2Kbps)

Frequency ERP Limit Olve.r SP‘.\ S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gal!‘l (HV)
(dB) (dBm) (dBm) (dB) (dBi)
1672 -61.73 -13 -48.73 -64.56 -68.42 0.56 9.40 H
2510 -61.40 -13 -48.40 -67.14 -69.11 0.74 10.60 H
_ 3346 -57.73 -13 -44.73 -66.54 -67.33 0.85 12.60 H
Middle 1672 -61.94 -13 -48.94 -63.60 -68.63 0.56 9.40 v
2510 -60.35 -13 -47.35 -65.93 -68.06 0.74 10.60 \Y
3346 -58.07 -13 -45.07 -66.21 -67.67 0.85 12.60 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band Il (RMC 12.2Kbps)
channel |FroGueney|  ERP | UM | g | powsr | loss | Gain - [Pomzster
(dB) (dBm) (dBm) (dB) (dBi)
3760 -48.04 -13 -35.04 -61.59 -54.08 6.56 12.60 H
5640 -51.26 -13 -38.26 -67.20 -56.36 8 13.10 H
_ 7520 -47.70 -13 -34.70 -66.44 -49.43 9.57 11.30 H
Middle 3760 -53.57 -13 -40.57 -66.92 -59.61 6.56 12.6 \Y
5640 -50.71 -13 -37.71 -68.06 -55.81 8 13.1 Vv
7520 -48.65 -13 -35.65 -67.05 -50.38 9.57 11.3 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG622402A

WCDMA Band IV (RMC 12.2Kbps)

Frequenc EIRP Limit Over SPA S.G. TX Cable | TX Antenna Polarization
Channel ( SIHz) v (dBm) (dBm) Limit Reading Power loss Gain (HV)
(dB) (dBm) (dBm) (dB) (dBi)
3465.2 -47.75 -18 -34.75 -62.50 -54.17 6.18 12.60 H
5197.8 -48.85 -18 -35.85 -66.85 -53.81 7.74 12.70 H
Midd] 6930.4 -47.83 -13 -34.83 -66.64 -50.53 9 11.70 H
iddle
3465.2 -47.08 -13 -34.08 -58.03 -53.50 6.18 12.60 \
5197.8 -52.82 -18 -39.82 -65.82 -57.78 7.74 12.70 \Y
6930.4 -50.68 -13 -37.68 -67.39 -53.38 9 11.70 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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